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The Development of Fire-Retardant-Treated Wood (3)
Hironori Taxiuchar and Yasushi Axazawa
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The former report”’ showed the performance of fire reterdant wood, by the hot-and-cold bath process,
sawagurumi (Pterocarya rhoifolia s. et z.) added the fire reterdant chemical were based on phosphate
containing aqueous solutions. .

This time, the wood sample of Akamatu (Pinus densiflora s. et z.) were used 220mmX110mm and 15
mm.

The fire reterdant chemical were based on phosphate containing aqueous solutions in concentrations
of 11.0 to 55.0%.

The wood samples were dipped in hot-and-cold bath process.

The samples were coated with inflammable paint (nitrocellulose lacque, urethane resin coarting,
polybutadiene resin coating) and fire retardant coating (foaming type).

The samples were tested in accordance with “Grade 3 Incombustibility” of the flammability test pre-
scribed in JIS A-1321-1975,. the following conclusions are drawn :

(1) On condition of untreated wood, inflammable paint samples were smaller in the influence of flam-
mability than uncoating wood samples.

(2) On condition of untreated wood, the samples that were painting with 100 g /' m® of the fire
retardant coating passed smoke generation coefficient, exhaust temperature-rise and heat generation
except After flame time.

(3) To no effect kinds of paint, quantity for application, the treated samples that were impregnated
with 150kg,”m’ of the chemicals passed Grade 3 Incombustibility of the flammability test.
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Table 1 The standard of flame-retardant material (JIS A-1321)
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Standard species The judgment of the results
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After flame time No flame remaining for 30 seconds or longer after the end of heating

shall be observed.
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Smoke generation coefficient CA to be obtained by the following formula shall not exceed 120.
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Exhaust temperature-rise

i B ] T A

Heart generation

(Td @)

The exhaust temperature curve of the test results shall not exceed a stan-
dard temperature curve within 3 minutes from the start of the test.
REEOIBE TREII[0LLT

The area contained between the exhaust temperature curve and the stan-
dard temperature curve in the section where the former exceeds the latter
shall not exceed 350.
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Notes : Sample ; Untreated Akamatu softwood,
Kinds of paints ; Inflammable paint and
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Notes : Sample ; Akamatu softwood, conc. ; 11~55.0
%, boiling time ; 3hrs, retention time in
chemicals ; 24hrs, Kinds of paints ; Inflam-
mable paint and Fire retardant coating of
foaming type, Quantity for application ; 0~
150g /' m’

Legend : A ; Uncoating
¥ ; Inflammable paint (Nitrocellulose lacqu-
re, Urethane resin coating, Polybuta-
diene resin coating)
V¥ : Fire retardant coating of foaming type
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